
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



 

 
[...]
4. Would the school be required to provide a bilingual education program but the school has 
waived out of this requirement under 19 TAC §89.1205(g)? 

☐   Yes ☒   No 

5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are 
required. Which language is required by the bilingual program? Spanish 

F. Summary of Application in Plain Language Template 

Complete the F. Summary of Application in Plain Language Template (TCEQ Form 20972), 
also known as the plain language summary or PLS, and include as an attachment. 

Attachment: B 

G. Public Involvement Plan Form 

Complete the Public Involvement Plan Form (TCEQ Form 20960) for each application for a 
new permit or major amendment to a permit and include as an attachment.  

Attachment: N/A 

Section 9. Regulated Entity and Permitted Site Information (Instructions 
Page 29) 

A. If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued to 
this site. RN 106630809 

Search the TCEQ’s Central Registry at http://www15.tceq.texas.gov/crpub/ to determine if 
the site is currently regulated by TCEQ.  

B. Name of project or site (the name known by the community where located): 

Sombreretillo Wastewater Treatment Facility 

C. Owner of treatment facility: City of Laredo 

Ownership of Facility: ☒   Public ☐   Private ☐   Both ☐   Federal  

D. Owner of land where treatment facility is or will be: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: City of Laredo 

Mailing Address: 1110 Houston Street City, State, Zip Code: Laredo, TX 78040 

Phone No.: (956) 791-7302  E-mail Address: rchavez@ci.laredo.tx.us 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 



TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 17 

E. Owner of effluent disposal site: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: N/A 

Mailing Address: N/A City, State, Zip Code: N/A 

Phone No.: N/A  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on 
property owned or controlled by the applicant):: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: N/A 

Mailing Address: N/A City, State, Zip Code: N/A 

Phone No.: N/A  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

Section 10. TPDES Discharge Information (Instructions Page 31) 

A. Is the wastewater treatment facility location in the existing permit accurate?  

☒   Yes ☐   No 

If no, or a new permit application, please give an accurate description: 
N/A 

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct? 

☒   Yes ☐   No 

If no, or a new or amendment permit application, provide an accurate description of the 
point of discharge and the discharge route to the nearest classified segment as defined in 30 
TAC Chapter 307:  

N/A 

City nearest the outfall(s): Laredo, TX 

County in which the outfalls(s) is/are located: Webb 

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, or 
a flood control district drainage ditch? 

☐   Yes ☒   No 



TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 9 of 17 

If yes, indicate by a check mark if: 

☐   Authorization granted ☐   Authorization pending N/A 

For new and amendment applications, provide copies of letters that show proof of contact 
and the approval letter upon receipt. 

Attachment: N/A 

D. For all applications involving an average daily discharge of 5 MGD or more, provide the 
names of all counties located within 100 statute miles downstream of the point(s) of 
discharge: N/A 

Section 11. TLAP Disposal Information (Instructions Page 32) 

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?  

☐   Yes ☐   No N/A – Not a TLAP 

If no, or a new or amendment permit application, provide an accurate description of the 
disposal site location:  

N/A 

B. City nearest the disposal site: N/A 

C. County in which the disposal site is located: N/A 

D. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:  

N/A 

E. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall 
runoff might flow if not contained: N/A 

Section 12. Miscellaneous Information (Instructions Page 32) 

A. Is the facility located on or does the treated effluent cross American Indian Land? 

☐   Yes ☒   No 

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the 
sewage sludge disposal site in the existing permit accurate?  

☐  Yes ☐  No  ☒  Not Applicable  

If No, or if a new onsite sludge disposal authorization is being requested in this permit 
application, provide an accurate location description of the sewage sludge disposal site. 

N/A 



TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 10 of 17 

C. Did any person formerly employed by the TCEQ represent your company and get paid for 
service regarding this application? 

☒   Yes ☐   No 

If yes, list each person formerly employed by the TCEQ who represented your company and 
was paid for service regarding the application: Tres Koenings, Plummer Associates, Inc. 

D. Do you owe any fees to the TCEQ? 

☐   Yes ☒   No 

If yes, provide the following information: 

Account number: N/A 

Amount past due: N/A 

E. Do you owe any penalties to the TCEQ? 

☐   Yes ☒   No 

If yes, please provide the following information: 

Enforcement order number: N/A 

Amount past due: N/A 

Section 13. Attachments (Instructions Page 33) 

Indicate which attachments are included with the Administrative Report. Check all that apply: 

☐   Lease agreement or deed recorded easement, if the land where the treatment facility is 
located or the effluent disposal site are not owned by the applicant or co-applicant. 

☒   Original full-size USGS Topographic Map with the following information: See Attachment C 

 Applicant's property boundary 
 Treatment facility boundary 
 Labeled point of discharge for each discharge point (TPDES only) 
 Highlighted discharge route for each discharge point (TPDES only) 
 Onsite sewage sludge disposal site (if applicable) 
 Effluent disposal site boundaries (TLAP only) 
 New and future construction (if applicable) 
 1 mile radius information 
 3 miles downstream information (TPDES only) 
 All ponds.  

☐   Attachment 1 for Individuals as co-applicants 

☒   Other Attachments. Please specify: See Table of Contents 

  



Section 14. Signature Page (Instructions Page 34) 

If co-applicants are necessary, each entity must submit an original, separate signature page. 

Permit Number: W00010681008 

Applicant: City of Laredo 

Certification: 

I certify under penalty of law that this document and all attachments were prepared under my 
direction or supervision in accordance with a system designed to assure that qualified personnel 
properly gather and evaluate the information submitted. Based on my inquiry of the person or 
persons who manage the system, or those persons directly responsible for gathering the 
information, the information submitted is, to the best of my knowledge and belief, true, 
accurate, and complete. I am aware there are significant penalties for submitting false 
information, including the possibility of fine and imprisonment for knowing violations. 

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and 
submit this document, and can provide documentation in proof of such authorization upon 
request. 

Signatory name (typed or printed): Joseph Neeb 

Signatory title: Citv Manager 

Signature: Jt ':r' w AL Date: _ __,/i-a~L ....... 3.,.../ -:> ...... s:~ ---
Use bl e ink) 

Subscribed and Sworn to before me by the said _ ___,°3c .... ~ .... - .p,..,.h"----'----i,(.....,1.,,._J_. ----1~..,.._._.~ ......... --- - --

on this ?,rd day of _ ____ O;,b~""--'W=-><.C-_ ___ ____,, 20 as 
My c~mmission expires on the _ ____.<;s:...,__~ __ day of_-----1"&........,'b ..... ru._,,..__,c.,""""""10 +

1
- ----', 20 2(,, 

nA~. ) 01~· 
Notary Public ' 

IAJf);b 
County, Texas 

[SEAL] 

MARTHA A NAVARRO 
Notary ID #133578"49"4 
My Commission Expir•s 

F~bruary I, 2026 

TCEQ-10053 (10/ 17/2024) Domestic Wastewater Permit Application Administrative Report Page 11 of 17 



TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 14 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION  

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

This form applies to TPDES permit applications only. Complete and attach the Supplemental 
Permit information Form (SPIF) (TCEQ Form 20971). 

Attachment: D 

 
  



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 65 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0 

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671. 

The following information is required for all renewal, new, and amendment applications. 

Section 1. Permitted or Proposed Flows (Instructions Page 42) 

A. Existing/Interim I Phase 

Design Flow (MGD): 1.75 

2-Hr Peak Flow (MGD): 4.1 

Estimated construction start date: 06/2027 

Estimated waste disposal start date: 06/2029 

B. Interim II Phase 

Design Flow (MGD): N/A 

2-Hr Peak Flow (MGD): N/A 

Estimated construction start date: N/A 

Estimated waste disposal start date: N/A 

C. Final Phase 

Design Flow (MGD): N/A 

2-Hr Peak Flow (MGD): N/A 

Estimated construction start date: N/A 

Estimated waste disposal start date: N/A 

D. Current Operating Phase 

Provide the startup date of the facility: N/A – Not operating 

Section 2. Treatment Process (Instructions Page 42) 

A. Current Operating Phase 

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 65 

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided.  

The facility will use activated sludge operated in conventional mode. Influent will flow to the 
headworks with fine screens, a bypass channel, and a vortex grit removal chamber. Flow from the 
headworks will be split between the aeration basins, first to an anoxic zone, then to the aerobic 
zone. An internal stream will recycle flow from the aerobic zone back to the anoxic zone. Flow 
from the aeration basins will enter the secondary clarifiers, then will be disinfected in a chlorine 
contact basin, dechlorinated, and discharged via Outfall 001. Sludge from the clarifiers will either 
be returned to the aeration basins or sent as waste to the rotary drum thickener, stored as 
necessary in an aerated tank, dewatered by a belt filter press, and hauled offsite for landfill 
disposal. If the solids handling equipment is out of service, sludge will be transported to the South 
Laredo Wastewater Treatment Facility for processing and disposal. 

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions 
(length, width, depth) of each treatment unit, accounting for all phases of operation. 

Table 1.0(1) - Treatment Units 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Fine Screen 2 3’ W 

Vortex Grit Chamber 1 12-MGD Capacity 

Aeration Basin 2 126’ L x 30’ W x 19.5’ SWD 

Secondary Clarifier 2 70’ Dia. x 15’ SWD 

Chlorine Contact Basin 1 27’ L x 5’ W x 7.7’ SWD 

Rotary Drum Thickener 1 200 gpm Capacity 

Aerated Sludge Holding Tank 2 22’ L x 31’ W x 13.5’ SWD 

Belt Filter Press 1 2-m W 

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: E 

Section 3. Site Information and Drawing (Instructions Page 43) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

• Latitude: 27.628433 

• Longitude: -99.557074 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

• Latitude: N/A 

• Longitude: N/A 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 65 

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 

Attachment: F 
Provide the name and a description of the area served by the treatment facility. 

The Sombreretillo WWTF will serve the area contained in the Sombrerito Creek watershed 
(approximately 29,800 acres), located on the northwest side of the City of Laredo. 

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

Laredo NW City of Laredo Publicly Owned 17,500 

Section 4. Unbuilt Phases (Instructions Page 44) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☒   Yes ☐   No 

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ? 

☒   Yes ☐   No 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases. 

As growth in the Sombrerito Creek watershed continues, the facility may be needed. Currently 
wastewater generated in the Sombrerito Creek watershed is directed to the Zacate Creek WWTF. 

Section 5. Closure Plans (Instructions Page 44) 

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years? 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 65 

☐   Yes ☒   No 

If yes, was a closure plan submitted to the TCEQ? 

☐   Yes ☐   No N/A 

If yes, provide a brief description of the closure and the date of plan approval. 

N/A 

Section 6. Permit Specific Requirements (Instructions Page 44) 

For applicants with an existing permit, check the Other Requirements or Special 
Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and each proposed 
phase? 

☒   Yes ☐   No 

If yes, provide the date(s) of approval for each phase: 4/6/2013 

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a copy of 
an approval letter from the TCEQ, if applicable. 

See Attachment G 

B. Buffer zones 

Have the buffer zone requirements been met? 

☒   Yes ☐   No 

Provide information below, including dates, on any actions taken to meet the conditions of 
the buffer zone. If available, provide any new documentation relevant to maintaining the 
buffer zones. 

Met by ownership. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 65 

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing permit require 
submission of any other information or other required actions? Examples include 
Notification of Completion, progress reports, soil monitoring data, etc.  

☒   Yes ☐   No 

If yes, provide information below on the status of any actions taken to meet the 
conditions of an Other Requirement or Special Provision. 

A Notification of Completion Form No. 20007 will be submitted prior to startup of the facility. 
Analytical results for Outfall 001 will be submitted to the TCEQ within 120 days of facility startup. 

D. Grit and grease treatment  

1. Acceptance of grit and grease waste 

Does the facility have a grit and/or grease processing facility onsite that treats and 
decants or accepts transported loads of grit and grease waste that are discharged 
directly to the wastewater treatment plant prior to any treatment? 

☐   Yes ☒   No 

If No, stop here and continue with Subsection E. Stormwater Management. 

2. Grit and grease processing 

Describe below how the grit and grease waste is treated at the facility. In your 
description, include how and where the grit and grease is introduced to the treatment 
works and how it is separated or processed. Provide a flow diagram showing how grit 
and grease is processed at the facility. 

N/A 

3. Grit disposal 

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit 
disposal? 

☐   Yes ☐   No N/A 

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A 
registration or permit is required for grit disposal. Grit shall not be combined with 
treatment plant sludge. See the instruction booklet for additional information on grit 
disposal requirements and restrictions. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 65 

Describe the method of grit disposal.  

N/A 

4. Grease and decanted liquid disposal 

Note: A registration or permit is required for grease disposal. Grease shall not be 
combined with treatment plant sludge. For more information, contact the TCEQ 
Municipal Solid Waste team at 512-239-2335. 

Describe how the decant and grease are treated and disposed of after grit separation. 

N/A 

E. Stormwater management 

1. Applicability  

Does the facility have a design flow of 1.0 MGD or greater in any phase?   

☒   Yes ☐   No 

Does the facility have an approved pretreatment program, under 40 CFR Part 403? 

☐   Yes ☒   No 

If no to both of the above, then skip to Subsection F, Other Wastes Received. 

2. MSGP coverage  

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal 
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR050000? 

☐   Yes ☒   No 

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other 
Wastes Received: 

TXR05   or TXRNE   

If no, do you intend to seek coverage under TXR050000? 

☒   Yes ☐   No 

3. Conditional exclusion 

Alternatively, do you intend to apply for a conditional exclusion from permitting based 
TXR050000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector 
General Permit) Part V, Sector T 3(b)? 

☐   Yes ☒   No 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 65 

If yes, please explain below then proceed to Subsection F, Other Wastes Received: 

N/A 

4. Existing coverage in individual permit 

Is your stormwater discharge currently permitted through this individual TPDES or 
TLAP permit? 

☐   Yes ☒   No 

If yes, provide a description of stormwater runoff management practices at the site 